Bolens

PIECES DETACHEES

Autoportée

13000 - 13001
13002 - 13003
13004 - 13005
13006 - 13007
13055 - 13056

13057

e A 03-000374-050425



BOLENS REAR ENGINE RIDING MOWER




13000, 13001, 13002, 13003, 13004, 13005, 13006, 13007, 13055, 13058 &13057

(829) Cauze) (822)
Ref Part Description Qty. Ref Part Description Gty.
8 # # 4
1 1756861 Seat (A} (B) (C) (D) (E}{FY{) {J) (K)..... 1 53 1107382 Fiat Washer, 5/16 8
1757363 . Seat (G) (H) 1 54 1185649 Retaining Ring 4
2 1735885021  Column Supp. Assembly 56 1185894 Rd. Hd. Screw, 1/4-20% 12 ................... 4
AR AT (VT T { 4 T — 1 57 1763670 Whesa! Only
1750314021 Column Supp. Asssmbiy (B} (C) (D) (EY(FY{B) (H} () (K).......... 2
{0} (E) (F} (B) {H) 1 1756406 Wheel Cnly (A) {1} 2
3 1186347 Flange Scraw, 3/8-16x 1... . 6 58 1763671 Tue 11-4.0x 5
4 1186393 Flanga Nut, 3/8-16 ... . B {B) {CY D} (EY (A} () {H) (J}(K}......... 2
5 1724451 Thd. Form. Scraw, 5!16 18x3f4 . 8 1756445 Tire 4.10//50 x4 {A) (... - |
6 1760963001  Seat Support i 89 1724156 inner Tube 2
7 1756400 Lago Decaj 1 60 1100808 Hex Screw, 5/16+98 x 1-1/4 s 4
8 1752744021  Frame Assembly 1 61 1759369 Arm Link 1
¢ 1900332 Decai, USA 1 62 1704692 Roll Pin, 14 x 1 2
10 1764355 Decal, Consol 1 63 1100350 Cotler Pin, 18 x1 3
11 1732499 Locknut, S/16-18 3 64 1705108 Flat Washer AR
12 1763648 Spacer (E) 2 65 1755837 LH. Spindle Assembly ......ccoecemriiicennes 1
13 1763447021 Panel Assembly, Top Seat..cvvcciiirinss 1 66 1749677 Tie Rod i
14 1756263 Brake Decal 1 87 1755436 R H. Spindle Assembly ....roovverceirniens 1
15 1186329 Flange Screw, 518-18x 34... e 3 68 1761050021  Shift Quadrant : 1
i6 1185456 Spesd Nut 14-20 (D} (B} (P) (G) {H} . 4 69 1186327 Flange Screw, SAG-18% 12 v &
17 1185308 Flange Serew, 1/4-20x 57... w 4 72 1752853021 Front Axle AsSEmbY ..oeeveeveiisionnns 3
18 1733707 Spacer 2 73 1110110 Locknut, 172-13 1
19 1718086 Vaive Assembly 4 74 1701055 Flat Washar 2
20 1763872 Wheei Only 75 1100075 Hex Screw, 1/2-13x2-14.cineen. 1
(B) {C) (D) (B} (F) (BY HI{NH (K} ... 2 76 1755349 Screw, 1820258 ... ccoveervernrininnns. 2
1756606 Wheel Cnly (A) () 2 77 1752506 Seat Switch -1
21 1763673 Tire, 16/6.50x 8 78 1727418 Steering Wheel : i
{B} (C}{D} (E) {F) (G} {H} (J) (K) .2 79 1756413 Decal, Mode! (A) {I) e vecrrsvrrnren. 2
1756444 Tire, 4.80x 4 x 8 (A} {1} .... 2 17556415 Decal, Model {B) {€) () (K)rosrserririrs 2
23 1708550 Washer 4 1762838 Decal, Model {D} (E}....ccooovrrnciincenes 2
25 1734269 Knob 2 1756421 Decal, Modab {F) {BY .-reoeeerreeeeeens 2
26 1741143 Pillow Block Beasing - not on (E) .l 2 1762836 Cecal, Mode! {H) 2
28 1188261 Hex Nut, 172-13 - not on (A} ()} .ovivs 2 80 1705793 Nylon Washer 1
29 1100245 Fiat Washer, 12-noton {(A) (Jooan 2 81 1756411 Stripe Decal, RH,
30 1100054 Hex Screw, 1/2-13 x 1 - not'on (A) (I} 2 BI{CIDEF G (MWDK ...
31 1735145021 Hitch - not on {A) (... v 1 82 1756412 Stripe Decal, L.H.
33 1750343 Rear Panel {D} {E) (F) {G) (H) S | {BY(C) (M {EY (A G (H{N K)o T
35 1755449 Spring, Compression.... OOV 83 1731504 Grease Fitting 2
36 1753811 Block, Pivot 2 84 1729587 Snap Bushirg.... |
37 1107383 Fiat Washer, 373 2 85 1762874021  Rear Panel Support R
41 1853445 Flat Washer 2 BE 1781762 Cap, Protector (frant) not un (A) (l) ..... 4
42 1782531021 Console Support RH .. 87 1761581 Decal, Fuel ... ... 1
43 1762532021  Console Suppert LHoeeeen 88 1706782 Wave Washer ... ESUODIOURORRIOR. |
44 1186389 Flange dut, 1/4-20 ....oovv v & 80 1185830 Flat Washer, 3!4x1 B 2
45 1762498021  Control Conscle i 91 1763223021  Doubler Plate | 2
45 1761054 Decal, Shift 1 92 1756458 Cap, Protector - not un [A){) .2
47 1761588 Decal,/ Logo 93 1735372 Ball Bearing (E).oovceeer e 2
{A)(B)(CHE}(F)(GHIHJ) (K) .2 84 1300418 Flange BeariRg (E).c.u. rrcreerrrmrescsssrrornnss &
1763743 Decal, Logo {D) {H).... rrerrnees 2 95 1754125 Shotlder Bolt...... e corereeeecieereeaeeeneeeeen 2
48 1185279 Boll Pin, 1/4 x 21/ ..o, 1 95 1755487 Grommet 2
50 1708012 FlaIWasher ..... 1-3 100 1751091 TEM oo e rasisreees s eessressarr s rarsasenes i
31 1723934 Steering Bearing ... . 2 161 1100045 Hex Screw, 5/16-18 X3 (E)eerveerene 6
52 1749679021 SteenngShaﬂAssembly .
(&) 13000 {€) 13002 (E) 13004 (6). 13006 (13055 ® 13057
(8) 13001 (0} 13003 (F) 13005 (H) 13607.  {J) 13056




BOLENS REAR ENGINE RIDING MOWER

CHECK OPERATOR'S MANUAL FOR

PROPER INSTALLATION INSTRUCTIONS




13055, 13056, 13057, 13067 & 13068

Ref Part Description Qty. Ref Pan Description Qty.
# # # #
1 * Briggs & Stratton Engine ..., 29 1755625 Fuel Tank {Inch. Ref, No. 34) ................ 1
Mode! 191707 (B}uveeeeeccen, 1 30 1762423 Engine Pulley 1
Medel 193707 (C) (DY .covervrienn, 1 31 1100244 Lockwasher, 7A16.....o.ovvee e, 1
Model 281707 {(E) (F) oo 1 33 17379639 Fuel Tank Screw.......ocovveveieiiiienes 2
2 1100798 - Hex Screw, 5/18-18 x 1-1/2 (Rear)...... 2 34 1755541 RV 0 1
3 1100779 Hex Screw, 5/16-18 x 1-3/4 36 1728878 Fuel Line 1
{Front LH.) ceeerrronn . A 37 4761190 Hose Clamp.... .2
4 1736224 Chain Guard 1 4 173119 V-Belt, 51—1;’4 (51 28) ST |
5 1724492 Flange Screw, 1/4-20 x, 1!2 .................. 3 42 |\ 1118808 Retaiting RifG .o.cverurnereccvce e 1
8 i Transmission (see breakdown, p. 14) 43 1705092 Flat Washer, 5/8...cvecverieer e
Tecumseh Mode! 700-053 ................ 1 44 11855986 Set Screw, 516-18 x53146.................. 2
7 1107381 Flat Washer, 1/4 .. , 2 45 — 1736489 Transmission Sheave........covvvvevveven. 1
8 1100241 Lockwasher, 1/, 1 46 1104438 Woodruff Key, 3746 x3/4 ... 1
9 1100002 Hex Screw, 1/4-28 x 3/4 .. . 47 1186329 Fange Screw, 5/16-18 x3/4 ... 4
10 1763214 Shift Handle Assembly . 48 1763177 Belt GUILE v-veveer s 2
11 1706756 Knob ... etrereeenee e e rsntrasnessessareesd 1 49 1736046 Chain Guide w1
12 1758382 Belt Gurde ........................................... 1 51 1732499 Locknut, 54618 oo 10
13 1758215 Muffler Guard (D).l 1 54 1755378 Chain Tightener.......ooociveccevvecnece. 1
14 1758452 Stiffener ... Lty 1 55 1763098 Differential Assembly «vcoooooveveeeeee 1
15 1756119 Scraw, Tapplng #8 18 (A) 3 56 1763635 48T Sprocket........ocooeevvreeeeeereens 1
16 1756163 Sq. Hd. Bolt, 5/16-18 x 1- 1;’2 o1 57 = 1762833 Drive Chain ..o 1
17 1755068 Chain Tightening Plate ... .. 1 58 1748068 Connector Link...oovoovoveeeeererirn, 3
18 1104335 SO Key, 38X 2t s 2 gt 1745688 Pipe Cap.... .
19 1107382 Fiat Washer, 5H8.......0. 0000 e, 2 62 1758175 Clip.... cevereeemenneeeneneieee 1
20 1735531 Tie, Cable ... NN ST/ SRR | 63 1110645 inter. Lock Washer .............................. 2
21 1186391 Flange Nut, 5!16 18 verrenene 3 85 1763221 Drain Tube ..o
22 1762735021 Belt Guide ASSY.L.o i 1 66 1764005 Clip, Engine (B) .oveeveeeeeeeevs 1
23 1103195 Hex Screw, 5A6-18 x5/8 v 2
27 1736485 Hex Screw, 7A16-20x1-1/4 .......... 1

(B) 13055 {D)y 13057 (F} /13068
{C) 13056 {E} 13067

*  Puschase from your local Briggs and Stratton outlet.
e 1/2 link for drive ¢hain is 1759145,




 BOLENS REAR ENGINE RIDING MOWER

FROM THANSMISSION




13000, 13001, 13002, 13003, 13004, 13005, 13006, 13007, 13055, 13088 &13057

(B22) (ziz8) (823)
Ref Part Description Qiy. Ref Part Description Cty.
# # # #
1 11067388 Flat Washer, 1/2 1-3 41 17238908 Compression Sprirg.....corrires 2
2 1763011 Hitch Pin 4 42 1735827 Support Ass'y 1
3 1763445021  Bracket, PTO Plvot 1 43 1729404 Brake Rod i
4 1762551021 Lift Assembly 1 44 1728807 Compression SpMng i 1
5 1733398 Locknut, 3/8-16, 2 45 1107382 Flat Washer, 5186 ovevrvecersemceocsenas 4
6 1734591 Handle Grip 1 46 1734398 Locknut, 1/4-20 1
7 1762797 Lift Handle Ass'y o1 47 1751848 Swivel 2
8 1100799 Hex Screw, 5/16-18 X112, 1 48 1100068 Hex Screw, 1/4-20x 1 -noton (E)...... 1
g 1732499 Locknut, 5/16-18 2 48 1715538 Flanged Bearing 2
10 1185985 Keps Nuts, No. 10-24 ... 2 50 1734591 Handle Grip 1
11 1744070  Throttie Control 1 51 1740498 Screw, Thread Forming
12 1115815 Machine Screw, 5/16-18 x 5/8 2
No. 18-24 x 5/8 2 52 1763443 PTO Handle 1
13 1186361 Flange Nut, 5/48-18..cceerceiiene” 2 53 1747526 Cable Assembly -
14 1186327 Fiange Screw, {A) (B} (C} (B Q)M (YK} vvvrrrneees 1
5H6-18x1/2 4 1762507 Cabie Assembly (D} {E) {H) »
15 1735822 Brake Lock Bragket...........coonmrnrennenees 1 {included with mower)......c.cceevee. 1
16 1706930 Compression Spring..... e 1 54 1715268 Control Knoh i
i7 1707397 Washer 1 55 1710667 Idier Puiley 1
18 1724305 Brake Lock Red ] 36 1108047 Hex Screw, 3/8-16 X -1/2..cceecesneer. 1
19 1724230 Grip 1 7 1736221 Shoulder Beit 1
20 1724751 Drive Screw, No. 8% 3B..vvcveee. 1 58 1736220021 Idler Arm ASSembBY wovoeveeeeens 1
21 1188073 Carriage Boit, 59 1116108 Locknut, 3/8-16 2
1/4-20x 1-1/4 4 60 1103958 Ftat Washer, '
22 1724308 Brake Pedai 1 61 1756467 Pivot Block 2
23 1724418021 Spacer i §2 17563 Lift Link 2
24 1186389 Flange Nut, 1/4-20.....coeeereeeecvsiior s, & 63 1762813 Knob, Adjusting 1
25 1892474 Extensicn Spring i B84 1737357 Washer, Nylon 1
.26 1724961 Link 1 65 1721492 Spring, Compression.....cooveercresee 1
27 1724208 Brake Lever AsSY ...l 1 65 1100346 Catter Pin, 910 % 34 ... 7
28 1185147 Cotter Pin, 332 x1.2lpaidbnn. 4 67 1762814 Pivot 1
29 1724492 Screw, Thread Forming 68 1756952 Pushnut, 5/8 1
1/4-20x 172 14 69 1762548 Bracket Assembly, PWOY.veveiiieee 4
30 1735825 Clamp 4 70 1185879 Pop Aivel, MEX B .. 2
31 1724310 Clutch Pedal 1 71 1763081 Rubber Stop 2
32 1724798021 Spacer 1 72 1733308 Locknut, 3/8-16 1
33 1724300 Cluteh Lever ASSY i 3 73 1763444 Asm Switch 1
M 1107383 Flat Washer, 3/8 11 74 1754125 Shouider Bolt i
35 1186258 Jam Nut, 3/8-16 2 75 1717897 Hitch Pin i
36 1747507 Swivel 3 76 1185884 Screw, 1/3-20X12 oo 3
37 1727697 Ciuteh Rod 1 77 1706782 Wave Washer i
38 1185585 Flip Grommst 1 78 1702646 Fiat Washer, 1/2 1
38 1762790 Bracket 1 79 111(168 Locknut, 3/8-15 !
40 1185478 RollPin, 332X 5/8 ..ooevvvsreiceree. 3 B0 1185486 Locknut, Jam 1/2-13 ... 2
(A) 13000 (¢} 13002 (E) 13004  (G) 13006 () 13055 (K} 13057 .
(B} 13001 (D) 13003 (F) 13005  (H) 13607 ()} 13056




BOLENS REAR ENGINE RIDING MOWER

ELECTRICAL SYSTEM
Ref Part Description Qty. Ref Part Description Qty.
& # # #
1 173419 Ignition Switch {incl. Ref. No.2)........ 1 22 1751328 Interfock Switch 2
2 1753986 Key, Ignition 1 23 1115815 Screw, No. 10-24 X 5/8 ...rverenrenreen &
3 173553 Cable Tie 1 24 1762792 Switch Bracket 1
5 1763727 Main Wiring Hamess.....ccecreeeceenene. 1 25 1185985 Nut, 10-24 4
§ 1100241 Lock Washer, 1/4 2 26 1107381 Fat Washer, 1/4 4
7 1734398 Locknut, 1/4-20 .- 2 27 1752844 Battery Cablg (P0S.) .o 1
8 1755802 Battery Cover 1 28 1100805 Hex Screw, 1/4-20 X 5/8...cneeene, 2
10 1186258 Nut, Jam, 5A6-18 ..., 1 30 1783428 Swilch Bracket 1
14 1752586 Hook Boft 2 I 118639 Flange Net, 5618 ..., 3
15 1741506 Cable, Starter 1 32 1186329 Flange Screw, 5A6-18x5/8 ............... 1
16 1754220 Battery Cable, Ground (Neg.) .-eeoeeoo 1 33 1732920 Switch Plate . {1
17 1724492 Flange Screw, 1/4-20 X 1/2 oo 4 24 » Fuse {30 amp}..... oo 1
18 1752137 Solenoid - 35 1761006 Battery Tray 1
13 1752840 Battery 1 36 1752506 Seat Switch 1
20 1715012 insutator Boot 1 37 1755349 Screw, 1/4-20 X /8. 2
21 1186229 Nig, No. 4-40 2

> Common part, buy locally.




43000, 13001, 13002, 13003, 13004, 13005, 13006, 13007, 13055, 13056 &1 3087

WIRING DIAGRAM

BLACK

=} —
BATTERY +

RED

IGNITION SWITCH

(¢ 33 HLY
L REAR VIEW

FUSE
154

RED/WHITE I

RED/BLACK

SOL§N0|D
. . .
RED
0 BLUE/BLACK BLUE/BLACK

RED/YELLOW

BRAKE
SWITCH

o
—
[

,\l"ﬂ

-

STARTER

rIJ
m
Lo

BLACK

o | /8 slack

AW
NI —— 1 igniTioN
S

SWITCH

BLUE

T

F

RED/YELLOW




BOLENS 28 INCH SIDE DISCHARGE MOWER DECK

@lateau Yondevse completr
equisd du novveau weyey
livee sovus re férence =V363724

I TORQUE TO
!—ﬁn—“lwb.'l\rk qg - 90 FT/LBS
; {122 Nm)
, 3
K] @/
\ i 16
TORQUE TO
26 FT/LBS

{27 Nm)

[ %-f-TorauETO
35 FT. LBS
W— (24 Nm)
H—=
— &7 .
ua— e e
. -7 4’%“ TORQUE TO
skl e—(1 § . ! 25 FT/LBS
13056 N —<~TORQUE TO " (34 Nm)
18057 | gy N 15 FT. LBS - I
.- (34Nm) -7 1
&4 -~
- __ _ -~
i
5-CD
TORQUE TO
s—] — 3SFT.LBS
B {34 Nm)

10



43000, 13001, 13002, 13004*, 13055, 13056 & 13057

1764014 Rod, End
1763784 Rod, End
1188329 Screw, Flange SA6-18x 34 ............
1186391 Nut, Flange 5A16-18......rccvicercrenne
1746525 Guide, Belt
10 1739687 Decal, Danger.
11 1186098 Belt, Carrlage SHE-18x 34 .............

(A} {B) {C) () oreeererernmerereseame
39 « 1751494 Sheave Assembly (A} (8} (C) (E) ..

1
1
40 - 1762830 Spacer {A) (B) (C) (E) ... 3

- 41 1185574 Bearing, Ball... UR’HR&'.E.V 2
1

2

Ref Part Description Qty. Ref Part Description Gty.
# # # #
1 175659 Spring, EXIERSION......ormesrcossarssnssronss 1 38 1724491 Screw, Fl. Thd, Forming
2 1764573 Base Assembly, Mower w/decals 5HE-18x 34 4
(incl ref #8180 & 18} .- 37 < 1185093 Nut, Self Lock 3/4-16
3 1758131 Pin, Clevis 172 - {A) (BY (CY{E} ceveeemrrermmemcerceraneene 1
4 1751908 Circle Cofter 38 © 1104436 Key, Woodruff 316 x 3/4
5
B
7
8

42 « 1745869 Sleeve
- 43 = 1100243 Washer, Lock 3/8 (A} (8) (C) (E) .....
44 « 1100009 Screw, Hex 3/8-24 x 1

o

13 1753998 Deflector, Discharg®......coouessiaese - (A BYCYIEY cereveeririsrcrnien. 2
14 1763219 Screw, Shoulder 3/8-16 ...veecercvrvans 45 = 1740627 Washer (A) (B) (C) (E) v 1
15 1186393 Nut, F1ange 3/8 = 16..uceemecmemmenecnaes - 45 o 1762773 Shaft Assembly, Blade Dmre

16 1763173 Belt, V, 63-3/4°
17 1782710001 Arm Assembly, ldlen....eeevecenrenen
18 1783407 Decal, Danger
19 1763763 Wheel, Gage
20 1733398 But, Toplock 3/8-18 ..ervnrmmreainnion
21 1700401 Spring, EAensiOn.......ccoconereseisbesnnen
22 1762712 Red, Lift
23 170301t Cotter, Spring

(A) (B) {C) (B} vreerrrreorronecrrreers
47 © 1724051 Plate (A) (8 (€) (E) oorrevrreveee

i
i
48 1724029 Housing, Spindle {A}) (B) (C} {E) ...... 1
49 1753086 Blade, Mower (A) (B) (E) ]
1
1

1743467 Blade, Mower {C) ...

1765620 8lade, Mower {1) (J)

1765621 Blade, Mower (® . 0305.%1.......
52 1747926 Cable, Assembl ...

. RS N RO ek G B A = kB R ek DD sk =k (D o ek b (D N b

24 1107382 Washer, Flat 5146........coevmiisonns 55 1110107 Locknut, 546 i
25 1762713 Pad, Brake 56 1765027 Spindie ShaR {I) () (0 veveevecssrnrarne 1
26 1747939 Screw, Hex. Mach, - 57 1765618 Sheave Assernbly () () B} oeeenenee i
FI0-24 x 1 Wi 2 58 1100265 Flat Washer {I} () (K) oercvcrenrenee 1
27 1185985 Nut, Hex. Keps #10-24 (.....ovreerrnen 2 - 59 1765186 Hex Hd. Screw, 1/2-14 x1
28 1702646  Washer 4 ) (K) 2
29" 1100349 Pin, Cotter 18X 34 ../l 60 1100244 Lock Washer (1) () () woovvvvveree 1
30 1715538 Nyliner, Flange 2 Bt 1765619 Spacer (N {3) () evverrreceiriinnn 1
31 1100256 Washer, Flat 3/8.... O - B2 1185975 Grease Fitting {) () {10} oo 1
32 1100049 Scraw, Hex. Hd. 3!8 16x2 1!4....... 1 63 1765062 Spindle Housing {f) () (K} vrrimeeceens 1
33 1763752 Guide, Beit 1 64 1765029 Blade Spacer (i} (J} {K) cerreevrecee 1
34 176400 Puley, tdler 1 65 1765197 Believitle Washer {1} () (K) e ¥
36 1762800001  Plate, Lift 2 .66 1185649 Retainiing Ring (N (3} (K} vevvevevcernn

!

{8) 13000 (€} 18002 () 13055 (i) 130574—:::>< 824 . Coovteav owr bee.
(B} 13001 (E) 13004 (J) 13056 . rZaw o gg_dgc‘\a__ /{?GSGZ@

included in spindle assembly (1763440).
Mower deck is optional on this unit.

1



BOLENS 33 INCH MULCHING MOWER DECK

' 27 :
3 ’ GYE
24q 2 T
21 \

< ’%49 TRACTCH 4@

TORQUE TO ~
30 FTLBS ——
(41 Nm)

2=

12



13003, 13004* & 13007

Ref Part Description Qty. Ref Pan Description Cty.
# ] # #
1 1764572 Base Assembly, Mower w/decals 36 1762192 Sheave 1
(incl ref. #10) ceeeeeeecemecmacnme P | 38 1726860 Puilgy, Idier 1
2 176009 Guids, Belt i 39 176371100t  Plate, Lift 2
3 1758131 Pin, Clavis 112 2 40 1186328 Screw, Flange 5A46-18 ....eceue.ew 4
4 1761908 Cotter Circle 2 4 118639 Nut, Flange 3/8 ...cniicsnininns 4
5 1762574 Rod, End 1 42 1763814 Swivel 2
§ 1763734 Aod, End 1 43 1763704 Spring, Compression ....wee 2
7 1762138 Whes!, ARH-SCaID cvuceremeeeeeenseaeraeramaen 2 44 1763808 Bak, Eye 2
8 1763219 Screw, Shoulder 3/8-16.......cc...... - 4 46 1803327 Washer, Flat 2
9 1733398 Nut, Topleck 3B-16 . verimsricnne & 48 1782507 Cable, Assembl ... cciecvisicsinssinses 1
16 1739687 Decat, Danger 2 52 /1813559 Belt, Toothed 1
11 1762581001 Bracket, Cabie 1 53 '\ 1813950 Tightener, Beft 1
12 172449 Screw, Fl. Thd, Forming 54 . 1813297 Scraw 1
516-18x 3/4 2 §5 1813321 Nut 5
13 1186393 Nut, Flange 3/8-16.......ccveonsecare 2 86 1813957 Key, Square (LH)..ceo..eoerceeeerrreren, L]
14 1754125 Bolt, Shaulder 3/3-16...vvveiviseine “ 2 57 1813958 Key, Square (AH) e 1
1§ 1110108 Nt Loek 3/8-16 ... sesnrmrersrsensrns . 4 28 1813261 Washer 2
16 1100346 Pin, Cotter 1HOX /4. ceerrrrrennne 3 59 1813292 Screw 2
17 1738490 Spacer 8 60 1813862 Shaft, Blade (LHY.wv.oovseenecrisninnes 1
18 1763037 Wheel, Gage 2 61 . 1813963 Shaft, Blade {RH} ....cococvnnccinccvnsee 1
19 1186233 Nut, HeX 1/2-13. e vmrinieenns 2 62 1185064 Bearing, Ball 2
20 1763710001 Axle Assembly, Gage Wheel........... . 1 63 1813114 Spacer 2
21 1762820 V-Beit, 74° 1 64 1813217 Bearing, Ball 2
22 1742500 Rod, Lift 2 85 1813150 Holder, Blade 2
23 1703011 Cotter, Spring 4 66 1813964 Blade 2
24 1107382 Washer, FIRESAB .. iiicrriirneeens 2 67 1913162 Washer, Cup 2
25 1756595 Spring, BXension ...t w 1 68 1813985 Screw 4
26 1762794 Pulley, Idier 1 69 1813152 Key, Square 2
27 1100048 Screw, Hex, 3/8-16X2. .. -1 70 1813299 Screw 4
28 1764135 Guide, Bejt 1 71 1813185 Bearing Housing Assembly ... 2
29 1762232001  Arm Assembly, ldief..c.evemnesnenees 1 72 1740496 _Screw, Fl. Thd. Form.
30 1890234 Washer 5 5fi6-18 x 5/8 8
31 1715538 Flange Bushing 2 73 1708550 Washer 4
32 31747939 Screw, Hex. w/washer 74 1813955 Pulley, Toothed .......ccrmrveecrenies 4
024 21 1 8urrriririneens. 2 75 1813956 Screw 4
33 1185985 Nut, Keps #F10-24 v £ 76 1813716 Nut 4
34 1762245 Pad, Brake i 77 1107383 Washer, 3/8 7
35 1762815 Spring, BEXAEnsion e errrerenne 1
(A) 13000 {C}y 13862 (E} 13004" {GY 13006
(8) 13001 {0} 13003 (F} 13005 {H) 13007

Mower deckds optional on this unit.

13-



BOLENS 36 INCH SIDE DISCHARGE MOWER DECK

&1

§5

64

63

T
69
O—ss

{68-95 Nm)
|
S—62
@—67
®—as
|
74
8
TORQUE TO
(1519 FTABS
{20-26 Nm)

50-70 FT/LBS

TORQUE TO

TORQUE 70
§0-70 FT/LBS
{68-95 Nm)

14



13004*, 13005 & 13006

Ret Part Deascription _Qty. . Ret Pant Description Gy,
# # # # i
1 1733687 Decal, Danger 2 44 1186133 Boit, Carmlage V&6 X2 .o 1
2 1756595 Spring, BXeRSION. ... —cccsssssiserns - 1 45 1762794 Pulley, idler X 2
9 1762730001  Arm Assembly, ldler ... 1 46 1763787 Acd, Brake 1
4 1764571 Base Assembly, Mower w/ decals 47 1728875 Spring, Compression ... 1
{incl. ref no's 1 & 1) .cevvecnannen - 1 48 1746738 Spring, Comprassion ... .icee i
5 175813 Pin, Clevis 172 2 49 1715186 Bushing, Nylon 2
& 1761908 Cotter Circle ......d F.34.3H8.... 2 50 1100779 Screw, Hext. Hd. 5A6 cvveceererrcesense
7 1763794 Rod, End 1 5t 1747820001 Arm Assembly, Brak®.....cwermcieeen
8 1762574 Rod, End 1 52 1100048 Screw, Hex Hd. 3/8-16x2-1/44..... 1
9 1763857081  Guard, Bekt (G) 1 53 1747939 Scraw, Hex w/Washer
i0 1724492 Screw, Flange Thd. Forming FA{ VL PR 1 SR
1/8-20 X 172 (B) covevmereremacemmrsons. & 84 1185985 Nut, Keps #1924 ... eersisarniinns 8
11 1763407 Decal, Banger 1 55 1747934 Pad, Braks.... 1
12 1739656 Boit, Carriage, 3/8-16:x W4...oevee 2 56 1100350 Pin, Cofter 1/8x 1 144............ SO 3
13 1110108 Nut, Toplock 3/8-16 ..ococcrecreromrenre & 57 1700821 Washer, 1
14 1747635001  Deflector 1 58 1717263 Bushing, Nylon 2
15 1747921 Spacer 1 59 1747641 Shield, Grass 2
17 1300346 Pin, Cotter tHO0X ..o 4 60 1747643 “Washer, Shim 2
18 1167385 Washer, Fat 1/2 cvveevvervemsescesansicans. B 61 1747645001  Housing, Arbor 2
19 1763037 Wheel, Gage 2 §2 1736484 Washer 2
20 1738490 Spacer 6 63 1100244 Washer, Lotk THB..ccvvcvceriririnans 2
214 1762807001  Arm Assembly, Gage Whesl............ <2 84 1747657 Screw, Hex, Hd.
22 1186328 Screw, Flange 516-18 x5/ .......... . B TAB-1AX2 UG orrrrcermcrnrsreriens &
23 118638t Nut, Flanga, 5AB-18. il 8 65 1762717 Sheave Assembly, Drive.....ceeceenene 2
24 1783219 Screw, Shoulder 3/8-16 ... ) 2 66 1747642 Shield, Bearing 2
25 11086393 Nut, Flange 3/8-16....rceiiinsinnn 2 67 1747644001  Housing, Arbor.... 2
26 1762800001  Plate, Lift 2 68 17244 Screw, Fl, Thd, Forming
27 1186463 Bolt, Camrlage 3/8-18 x 34.....iere 4 5/16-18x3M4 12
28 1732499 Nut, Toplock 5H6-18 ccriiivicareen 9 69 1754681 Arbor Shaft 2
29 1747631001 Baffle 1 70 1747639 Adapter, Blade 2
30 1747633 Bracket, MOWET ...ovvinnrmissssrensessnen 1 71 1747640 Blade, Mower 2
31 1763200 V-8alt, 102-1/2” (16253 1 72 1747638 Washer, SPHREY .......comesirrrcrsnnaes £
32 1100044 Screw, Hex. Hd. 5A8-18x34......... 2 73 1747637 Washer, Spring 2
33 1107382 Washer, Flat SHB e 10 74 1747656 Secrew, Hex. Hd. 7A6-14x1 ... 2
34 1747916 Support, Chutch Cable ... 75 1748408 Collar, 2
35 182712 Rod, Lift 2 76 1100255 Washef, Flat 2
36 1703011 Spring, Cotler 4 79 1747928 Cabie AsSEMDBIY ..o iceircarecianes 1
37 1763808 Bolt, Eye 2 83 1100288 Flat Washer 4
38 1186233 Spacer 2 84 1708755 Flat Washef, 3/8 (E) roverecrvcsccuirons 2
38 1107383 Washer, Flal 3B verrsrnsersrrnen 4 85 1185574 Bearing : 4
40 1763704 Spring, COMPrEsSion e 2 " 86 17e4136 Guide 1
41 1763814 Swivel 2 87 1702646 Special Flat Washer .evemeenriens 2
42 1110108 Nut, Lock, 3/8-18 .. 2 88 1890234 Flat Washer 2
43 1764135 Guide, Belt 2

(A) 13000 (C) 13002 (E) 13004°  (G) 13006
(8) 1300 (D) 13003 () 13005 (M) 13007

L]

Mower deck is optionial on this unit.

5



TECUMSEH TRANSMISSION—MODE!L 700-053

S/M 130550100101-130550199999
S/ 130560100101-130560199999
S/M 130570100101-130570199999
S/N130670100101-130670199999
$/N 130630100101-130680139939




TECUMSEH TRANSMISSION—MODEL 700-053

Order ali parts through your local Tecumseh Power Products Outlet.

Ref Parnt Description Qty. Ref Pan Description Qty.
# # _ # &
1 770061A Transmission Case ... venianinecinne. i 28 786026 Bowel Pift ...t 2
2 772083A Transmission Cover ..........cveeue i 27 7801054 Flanged Bushing ................ N
3 776217 . COutput and Brake Shaft i 28 786081 Roller Chain (No. 41 chain, 24 finks) ......... i
4 778121A Spur Gear {201861h) ....ocnncirererreirrennernn, i 29 (780072 Thrust Washer ............c.ccovevociiicescosecnns 5
5 7781227 Spur Gear {22 teeth) ..o loveeceeeecerere s 1 30 780088 Needfe Bearing ., 2
6 778%123A Spur Gear (25 teeth) .o 1 AN 792072 Retaining Ring 1
7 778124 Spur Gear (30 teeth) ooeeree e, 1 32 792038 Betaining RiNg .....ooocoovvveirecmreereceecnreeneeens i
8 778125 Spur Gear (351e6th) ..o i 33 7800109 Washer ... i
9 784266 Shift Collar ... i 34 788040 Retaining Rig ..covvvovovvcerereon oo 1
10 736083 Sprocket {18 teath) ..o i e 1 35 784287 Shift Red and Fork Assembly ..o, 1
i1 786082 Sprocket (9teeth) ..o, 1 38 792073 Flanged Hex Hd, Thd Form. Screw,
12 776134 Counter SHAfl ......oeersris e cescnssennd 1 1/4-20 x 1-1/4 ., . S :
134 778137A Bevel Gear (42 teeth) .....cccoevveeieecnens i 37 792089A KeY et s 2
t4 778138 Sour Gear (15teeth) .ol 1 38 792075 Lock Nut, 5/16-24 ..o 1
14A  778126A Spur Gear (20eeth) coooeee L i 39 792076 Flat Washer, 516 .. 1
15 778127A Spur Gear (25%eeth) c.oev oo, 1 40 792077 Steel Ball, 5/16 .. werereeverenssnsscononiee 1
16 778128A Spur Gear (2B teeth) .oeeveevee i, 1 41 792078 Set Screw, 3/8- 16 x 3!8 SEOTUUUIONON
17 778129A Spur Gear {30 teeth) ..ol et 1 42 792079 SPID coevverrive e eeeeererverssnraonns 1
18 776333 FAPUt SRAft oo e e i 43 780108 Thrust Washer ......ccoveveeenne, 5
19 778113A Input Bavel Pinion ........... (0. 1 44 792001 Square Cut Ring oo 1
20 786047 Sprocket (8 teeth) ... it 1 45 792074 Threaded PG ...ooovveceeicrie e 1
21 790003 Brake DiskK......cooe it 1 46 788069 Square Cut Seal ...vceeeeveev e
22 790013 Brake Lever ...l i 47 786086 Brake Lever Bracke! .........ccooviirnereceennn, }
23 790025 Brake Pad Holder ... llocri 1 S0 7880678 Grease (32 oz. Bentonite) ......cccoovvvvevrvniers 1
24 790006 Brake Pad .........iniiici s Z 153 510334 Gasket EFMInater ..o 1
25 796067 Brake Pad Plate 1., 1

(F4



ZABEL NATUPE!

Yvan Béal - 21, av. de I'Agriculture - B.P 16
Z.l.duBrézet - 63014 Clermont-Ferrand Cedex 2
Tél: 0473919351 - Télécopie: 0473902311
www.yvanbeal.fr - E-mail: info@yvanbeal.fr
R.C.S. B 304 973 886 - S.A.S. au capital de 612 000 €



